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TEST REPORT 16-0573-01 

Name 

Portal lever = Bicolor 

Pile material: 100% PA6 
Surface structure : cut pile 
Primary backing : PET/PA6 
Secondary backing : PVC 
Total mass: 3600 g/m2 

Total thickness: ca. 8.5 mm 
Surface Pile thickness : ca. 6.5 mm 

Aim of the test : 

Determination of the fire behaviour 

Test conditions 

Fire Behaviour 
Standard: 
Method: 

EN ISO 9239-1 (201 O)* 
Before the test the samples are not cleaned.

Date of receipt 

13/05/2016 

A floorcovering is put on (loose laid) a fibre cement board. During the test, the 
specimen is irradiated by a gas radiator at an angle of 30°. A small flame is used to 
ignite the specimen. The specimen is ignited during 10 minutes. In case of 
inflammable specimens, the test lasts until the flame is extinguished, but 30 
minutes at the most. The criterion is the burned length, from which the critical 
radiant flux is deduced using a calibration curve. 

Number of tests: 

The test EN 11925-2 has not been performed because the f/oorcovering fuffi/1s the 
requirements of EN 14041 section 4.1.4 fable 2. The floorcovering has a total mass
of 3600 g/m2

, a pile thickness of ca. 6.5 mm and a pile composition of 100% PA6,
as declared by the customer. 
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The test results only apply to materials that correspond to the tested sample. Forgery will be legally 

IrJ
• 

• 
prosecuted, just like partial reproduction without prior written permission . Tests that are marked 
*are accredited. Advices and interpretations are not covered by the accreditation.
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